WRIGHT-PATTERSON AIR FORCE BASE OUTPATIENT DRUG FORMULARY   (JULY 2004)


     For more information please call: (937) 257-9032.  The

 complete outpatient formulary is on the internet:    http://wpmc1.wpafb.af.mil/pages/pharm/pharm.htm
ALL PRESCRIPTIONS MUST BE SIGNED BY THE 

PRESCRIBER (NO STAMPED SIGNATURES) AND

DATED.  PLEASE AVOID “USE AS DIRECTED”

 SIGS.

NOTE: * MAX 30-DAY SUPPLY WITH 5 REFILLS

      ** MAX 30-DAY SUPPLY WITH NO REFILLS

ACNE PRODUCTS

Adapalene (Differin) 0.1% gel

Benzoyl Peroxide 5 & 10% gel

Clindamycin (Cleocin T) 1% sol, lot & cream

Clindamycin/Benzoyl Peroxide(Benzaclin)1-5% Gel

Erythromycin (EryMax) 2% pads & sol 

Isotretinoin (Accutane) 20 & 40mg capsule

  (only dermatologists can prescribe)

Tretinoin (Retin A) 0.025, .05, .1% cr & .25% gel

ANALGESICS/PAIN/NSAIDS/ARTHRITIS
*Acetaminophen w/codeine 120/12 per 5ml

**Codeine Sulfate 30mg tablet

*Darvocet N 100 (gen eq) tablet

*Darvon 65mg (gen eq) capsule 

**Hydromorphone (Dilaudid) 2mg tablet 

**Meperidine (Demerol ) 50mg tablet 

**Morphine (MS Contin) 15, 30, 60, 100mg SR tablet

**Percocet-5/325 tablet 

*Tylenol #3 tablet

*Vicodin (gen eq) tablet

*Vicodin ES (gen.eq) tablet

 Acetaminophen 80mg/.8ml drops & 160mg/5ml elixir

Acetaminophen 325mg tablet

Diclofenac (Voltaren) 50 & 75mg capsule

Diflunisal (Dolobid) 250 & 500mg tablet

Etodolac(Lodine) 200 & 300mg caps; 400mg tablet

Fluribiprofen (Ansaid) 50 & 100mg tablet

Gabapentin 100, 300, & 400mg caps; 600 & 800mg tablet

Hydroxychloroquine (Plaquenil) 200mg tablet

Ibuprofen (Motrin) 400, 600, 800mg tab &100/5 susp 

Indomethacin (Indocin) 25 & 75mg SR capsule

Ketoprofen (Orudis) 75mg capsule

Leflunomide (Arava) 20mg tablet

Methotrexate 2.5mg tablet

Meloxicam (Mobic) 7.5mg, 15mg tablet

Nabumetone (Relafen) 500mg & 750mg tablet

Naproxen (Naprosyn) 375 & 500mg tablet

Naproxen Sodium (Anaprox) 275mg tablet

Piroxicam (Feldene) 10 & 20mg capsule

Rofecoxib (Vioxx) 12.5, 25mg & 50mg tablet

Salsalate (Disalcid) 750mg tablet

Sulindac (Clinoril) 200mg tablet

Tolmetin (Tolectin DS) 400mg capsule

Tramadol (Ultram) 50mg tablet (chronic pain)

Tramadol/Acetaminophen (Ultracet)37.5/325mg

ANTIANGINALS
Isosorbide Dinitrate (Isordil)10 & 20mg tablet

Isosorbide Mononitrate (Imdur)30, 60, & 120mg SA tab

Nitroglycerin (NitroDur) 0.2mg & 0.4mg Patch

Nitroglycerin (Nitrostat) 0.3, 0.4 & 0.6mg SL tab

Nitroglycerin (Nitrobid) 6.5mg SR capsule

Nitroglycerin (Nitrobid) 2% ointment

Nitroglycerin (Nitrolingual) 0.4mg/spray SL spray

ANTICHOLINERGICS/

ANTISPASMODICS

Bellergal-S ( or gen eq) tablet

Dicyclomine (Bentyl) 10 capsule & 20mg tablet

Donnatal (or gen eq) tablet & elixir

Hyoscyamine (Levsin SL) 0.125mg tablet

Hyoscyamine (Levsinex) 0.375mg tablet

ANTICOAGULANTS

Aggrenox 200/25 tablet

Aspirin & Aspirin EC 325mg tablet

Baby Aspirin 81mg tablet

Clopidogrel (Plavix) 75mg tablet 

Cilostazol (Pletal) 50mg & 100mg tablet

Dipyridamole (Persantine) 25mg tablet

Warfarin (Coumadin) 1 ,2 ,2.5 ,3, 4, 

5, 6, 7.5, 10 mg tablet

ANTICONVULSANTS

Carbamazepine (Tegretol) 100 & 200mg tablet

      Tegretol XR 100 , 200, 400mg tablet

*Clonazepam (Klonopin) 0.5, 1 & 2mg tablet

Divalproex (Depakote) 125mg sprinkle& 250mg tablet

Divalproex (Depakote ER) 500mg tablet

Felbamate (Felbatol) 400 & 600mg & 400mg/5ml susp

Ocarbazepine (Trileptal) 150, 300mg,600mg tab

*Phenobarbital 15, 30mg tab & 20mg/5ml

Phenytoin (Dilantin) 50mg tab & 100mg capsule

Primidone (Mysoline) 50 & 250mg tablet

Valproic acid (Depakene) 250mg capsule

& 250mg/5ml

ANTI-DIABETIC PREPARATIONS

Acarbose (Precose) 50 & 100mg tablet

Accuchek Advantage conversion kit

Accuchek Comfort Curve Test Strip

Chlorpropamide (Diabinese) 250mg tablet

Glargine Insulin (Lantus) 100u/ml 10ml

Glimepiride (Amaryl) 2mg & 4mg tablet

Glipizide (Glucotrol) 5 & 10mg tablet 

Glipizide ER (Glucotrol XL) 2.5, 5 & 10mg tablet

Glucovance 1.25/250, 2.5/500, 5/500 tablet

Glyburide (Micronase) 2.5 & 5mg tablet
Glyburide, micronized (Glynase) 3 & 6mg tablet

Humulin U Insulin

Insulin Aspart (Novolog) 100U/ml 3ml & 10ml

Insulin Syringes 1/3, 1/2 & 1ml

Metformin (Glucophage) 500 & 850mg tablet

Metformin XR (Glucophage XR) 500mg tablet

Novolin (brand of Human Insulin) L, N, R, 70/30

One Touch Test Strip

Pioglitazone (Actos) 15mg,30mg,& 45mg tablet

Rosiglitazone (Avandia) 2, 4, & 8mg tablet

Rosiglitazone/Metformin(Avandamet) 1/500; 2/500; 4/500 tablet

ANTIDIARRHEALS

*Lomotil (or gen) tablet

Loperamide (Imodium) 2mg capsule

ANTIEMETICS

Ondansetron (Zofran) 4 & 8mg tablet

Promethazine (Phenergan) 25mg tablet & supp

Prochlorperazine (Compazine) 5mg tablet & 25mg supp

Trimethobenzamide (Tigan) 250mg capsule & 200mg supp

ANTIGLAUCOMA AGENTS

Betaxolol (Betoptic S) 0.25% drops

Bimatoprost (Lumigan) drops

Brimonidine (Alphagan P) 0.15% drops

Diprivefrin (Propine) drops

Dorazolamide (Trusopt) 2% drops

Latanoprost (Xalatan) 0.005% drops

Metipropanolol (Optipranolol) 0.3% drops

Pilocarpine 1%, 2%, and 4% drops

Pilocarpine (Pilogel HS) 4% gel

Pilocarpine (Salagen) 5mg oral tablet

Timolol (Timoptic) 0.25% & 0.5% drops

Timolol (Timoptic XE) 0.25% & 0.5% drops

ANTIGOUT

Allopurinol (Zyloprim) 100 & 300mg tablet

Colchicine 0.6mg tablet

Probenecid (Benemid) 500mg tablet

ANTIEMETIC/ANTIVERTIGO

Meclizine 25mg tablet

Promethazine (Phenergan) 25mg tab & supp

ANTI-INFECTIVES

Amoxicillin 250, 500, 875mg capsule,

 125/5 & 250mg/5ml susp

Amoxicillin chewable 250mg tablet

Ampicillin 250mg/5ml susp only

Augmentin 250, 500 & 875 mg tablet,

200mg/5ml, 250mg/5ml,& 400mg/5ml

Augmentin ES 600/42.9mg 100ml

Bactrim/Septra SS & DS tablet & 200/40/5ml susp

Carbenicillin 382mg tablet

Cefdinir (Omnicef) 300mg & 125mg/5ml

Cefpodoxime (Vantin) 100 & 200mg tablet

Cephalexin (Keflex) 250mg 500mg, cap 125/5, 250/5

Ciprofloxacin (Cipro) 250, 500mg tablet

Clarithromycin (Biaxin) 250 & 500mg tablet

Clindamycin 150mg capsule, 75mg/5ml susp

Dicloxacillin 250mg capsule

Doxycycline (Vibramycin) 50 & 100mg capsule

Erythromycin (E.E.S.) 200/5 susp

Erythromycin EC (Ery-tab) 250mg tablet

Fluconazole (Diflucan) 50, 100, 150 & 200mg tablet

Gatifloxacin (Tequin) 200 & 400mg tablet

Griseofulvin 125mg ultramicronized tab & 125mg/5mg

Iltraconazole (Sporonox) 100mg capsule

Ketoconazole (Nizoral) 200mg tablet

Metronidazole 250mg tablet

Minocycline (Minocin) 50 & 100mg capsule

Nitrofurantoin 50mg capsule

Nitrofurantoin (Macrobid) 100mg capsule

Pediazole 200/600 susp

Penicillin VK 250 & 500mg tablet & 250mg/5ml susp

Terbinafine (Lamisil) 250mg tablet

Tetracycline 250mg capsule

 ANTILIPIDEMIC AGENTS

Colestipol (Colestid) 1 gram tablet 

Colestipol (Colestid) Flavored Granule

Ezetemibe (Zetia) 10mg tablet

Fenofibrate (Tricor) 54mg & 160mg capsule

Gemfibrozil (Lopid) 600mg tablet

Nicotinic Acid (Niacin) 50mg, 250mg & 500mg tablet

Nicotinic Acid SR (Niaspan),500mg,

750mg&1000mg tablet

Pravastatin (Pravachol) 10mg, 20mg & 40mg tablet

Simvastatin (Zocor) 5, 10, 20, 40,& 80mg tablet

ANTIPARKINSON AGENTS

Benztropine (Cogentin) 0.5mg, 1mg & 2mg tablet

Bromocriptine (Parlodel) 2.5mg tablet

Levodopa (Larodopa) 500mg tablet

Pergolide (Permax) 0.05, 0.25, & 1mg tablet

Selegiline (Eldepryl) 5mg 

Sinemet 10/100, 25/100, 25/250 & CR 25/100, CR 50/200

ANTISPASMODICS

Oxybutynin (Ditropan) 5mg tablet

Oxybutynin chloride (Ditropan XL) 5,10,&15mg

Tolerodine Tartrate (Detrol) 2mg tablet

Tolerodine SR (Detrol LA) 2mg & 4mg capsule

Tegaserod Maleate (Zelnorm) 2mg & 6mg tablet

ANTIVIRALS

Acyclovir (Zovirax) 200mg capsule

Amantadine (Symmetrel) 100mg capsule

Famciclovir (Famvir) 125, 500mg tablet

Oselfamivir (Tamiflu) 75mg capsule

ASTHMA DRUGS

Albuterol 2mg tab; & 2mg/5ml syrup

Montelukast (Singulair) 4mg, & 5mg chew,

 10mg tablet & 4mg granule

Theophylline (Slo-Bid) 50, 100, 200, & 300mg capsule

Theophylline (Theo-Dur) 100, 200, & 300mg tablet

Theophylline (Uniphyll) 400mg tablet

CARDIAC DRUGS

ACE Inhibitors

Benazepril (Lotensin) 5mg, 10mg, 20mg, 40mg tablet

Captopril (Capoten) 12.5, 25, 50, & 100mg tablet

Enalapril (generic) 2.5, 5, 10, 20mg tablet

Fosinopril (Monopril) 10; 20; 40mg tablet

Lisinopril (Zestril) 5, 10, 20, & 40mg tablet

Ramipril (Altace) 1.25mg, 2.5mg, 5mg, 10mg capsule
ANTI-HYPERTENSIVES:

Clonidine (Catapres) 0.1 & 0.2mg tablet

Clonidine (Catapres TTS) 0.1, 0.2, 0.3mg patch

Doxazosin (Cardura) 2, 4, & 8mg tablet

Irbesarten (Avapro) 75, 150, 300mg tablet

Hydralazine (Apresoline) 10, 25 & 50mg tab

Losartan (Cozaar) 25mg, 50mg tablet

Methyldopa (Aldomet) 250 & 500mg tablet

Minoxidil (Loniten) 2.5 & 10mg tablet

Tamsulosin HCL (Flomax) 0.4mg capsule

Terazosin (Hytrin) 1, 2, 5, & 10mg capsule
BETA BLOCKERS:

Atenolol (Tenormin) 25 & 50mg tablet

Carvedilol (Coreg) 3.125, 6.25, 12.5 &25mg tablet

Metoprolol Tartrate (Lopressor) 50 & 100mg tablet

Metoprolol Succinate ER (Toprol XL) 25, 50, 100mg tab

Pindolol (Visken) 5 & 10mg tablet

Propranolol (Inderal) 10 & 40mg tablet & LA, 80, 120mg

CALCIUM CHANNEL BLOCKERS:

Amlodipine (Norvasc) 2.5, 5 & 10mg tablet

Amlodipine/Benazepril (Lotrel) 2.5/10, 5/10 5/20 10/20 cap

Diltiazem (Cardizem) 60 & 90mg tablet

Diltazem (Tiazac) 120, 180, 240, 300 & 360mg SR cap

Felodipine (Plendil) 2.5, 5 & 10mg SR tablet 

Nifedipine (Adalat CC) 30, 60, & 90mg SR tablet

Verapamil (Calan) 80, 120, SR 240mg tablet
CARDIAC GLUCOSIDES:

Digoxin (Lanoxin) 0.125 & 0.25mg tablet 

& 0.05mg/ml elixir
DIURECTICS:

Furosemide (Lasix) 20 & 40mg tablet

Hydrochlorothiazide 25 & 50mg tablet

Metolazone (Zaroxolyn) 2.5 & 5mg tablet

Spironolactone (Aldactone) 25mg tablet

Triamterene/Hydrochlorothiazide (Maxzide) 37.5/25mg &

 75/50mg tablet

OTHER

Amiodarone (Cordarone) 200mg tablet

Quinine 325mg capsule

Quinidine gluconate 324mg tablet

Quinidine sulfate 200mg tablet

Sotalol (Betapace) 80mg, 120 &160mg tablet

CHOLINESTERASE INHIBITORS

Donepezil (Aricept) 5mg ,& 10mg tablet

Galantamine (Reminyl) 4mg, 8mg, & 12mg tablet

Memantine (Namenda) 5mg & 10mg tablet

Rivastigmine Tartrate (Exelon) 1.5, 3, 4.5, & 6mg cap

CORTICOSTEROIDS

Dexamethasone 0.5, 0.75 & 4mg tablet

Methylprednisolone (Medrol Dosepak) 4mg tablet

Prednisone 1, 5, 10, & 20mg tablet

Prednisolone (Prelone) 15mg/5ml suspension

Prednisolone (Orapred) 15mg/5ml solution

COUGH, COLD, & ALLERGY DRUGS

Decongestants

Duratuss equivalent 

Oxymetazoline (Afrin) 0.05% nasal spray 15ml

Pseudoephedrine (Sudafed) 30mg tablet

Antihistamines

Cetirizine (Zyrtec) 5 & 10 mg tablet

Cetirizine (Zyrtec) syrup 1mg/ml

Chlorpheniramine (CTM) 4mg tablet & 8mg SR capsule

Cyproheptadine (Periactin) 4mg tablet

Diphenhydramine (Benadryl) 25 & 50mg caps &12.5mg/ml

Hydroxyzine (Atarax) 10 & 25mg tab & 10mg/5ml syrp

Hydroxyzine Pamoate (Vistaril) 50mg capsule

Loratadine (Claritin) 10mg tablet & 1mg/ml syrup

Phenindamine (Nolahist) 25mg tablet

Antihistamine/Decongestant combos

Actifed tablet & liquid

Pseudoephedrine/Chlor-mal (Deconamine SR) 120-8mg cap

Phenylephrine/Chlor-mal/Scop (Extendryl Jr) 1-2mg cap

Pseudoephedrine/Chlor-mal (Kronafed-A, Jr) 60-4mg cap

Antitussives

Benzonatate (Tessalon) 100mg perle

*Novahistine Expectorant (gen eq)

Promethazine w/Codeine 6.25-10mg/5ml syrup

*Robitussin AC (gen eq)

Robitussin DM (gen eq) syrup

Expectorants

Guaifenesin (Robitussin eq) 100mg/5ml

FLUORIDE PRODUCTS

Prevident 1.1% gel

Prevident 5000 Plus

Stannous Fluoride (Gel-Kam) 0.4%

GI: PEPTIC ULCER AGENTS

Cimetidine (Tagamet) 400mg tablet & 300mg/5ml syrp

Famotadine (Pepcid) 20, 40mg tablet - 40mg/5ml syrp

Lansoprazole (Prevacid) 15mg & 30mg capsule

Metoclopramide (Reglan) 10mg tab & 1mg/ml syrp

Mylanta II susp

Omeprazole Magnesium (Prilosec OTC) 20mg tablet

Pantoprazole (Protonix) 40mg tablet

Rabeprazole Sodium (Aciphex) 20mg tablet

Ranitidine (Zantac) 150mg tablet 

Sucralfate (Carafate) 1 gram tablet & 1Gm/10ml susp

HORMONES

Estrogens (Premarin) 0.3, 0.625,0.9 & 1.25mg tablet

Estrogen, Conjugated (Premarin) vaginal cream 42.5gm

Estraderm Transdermal Patch 0.05 & 0.1mg 

Estradiol (Estrace) 1mg tablet

Estradiol Trndrm Pat(Esclim).0375;.075;0.1;.025; &.05mg

Estradiol (Climara) 0.025;0.05; 0.1mg/D Patch

Estradiol (Estring) vaginal ring

Estratest HS 0.625/1.25 tablet

Ethinyl Estradiol (Estinyl) 0.02mg tablet

Medroxyprogesterone (Provera) 2.5 , 5, & 10mg 

Ortho Prefest 1/0.09mg tablet

Progesterone (Prometrium) 100mg tablet

Prem-phase 0.625/5 tablet

Prem-Pro 0.45/1.5, 0.625/2.5 & 0.625/5mg tablet

Tamoxifen (Nolvadex) 10mg tablet
BIRTH CONTROL PILLS:
Apri 

Levlite

Lo Estrin 1/20; LoEstrin 1.5/30;LoEstrin FE 1.5/30

Lo-Ovral ;   Ovral 

Ortho Evra

Ovrette ;   Mircette

Norethindrone (Micronor) 0.35mg 

Norinyl 1/35 & 1/50;    Ortho-Novum 7/7/7

Ortho-Tri-Cyclen;   Ortho-Cyclen

Tri-Levelin:

Trivora-28

Yasmin (0.03-3mg) 28s

LAXATIVES

Bisacodyl (Dulcolax eq) 5mg tablet & 10mg supp

Co-Lyte/Golytely 

Docusate Sod. (Colace) 100mg capsule

Fleets enema & Fleets Phospho-Soda oral soln

Lactulose 10Gm/15ml Syrup

Polyethene Glycol (Miralax) 527gm

MIGRAINE AGENTS

Cafergot tablet

Eletriptan HBR (Relpax) 20mg & 40mg tablet

*Fioricet tablet

*Midrin (or gen eq) capsule

Sumatriptan (Imitrex) injection 6mg/0.5ml

Rosiglitazone/Metformin(Avandamet) 1/500; 2/500; 4/500 tablet

Zolmitriptan (Zomig) 2.5mg; & 5mg tablet 

MISCELLANEOUS

Capecitabine (Xeloda) 150mg & 500mg tablet

Finasteride (Proscar) 5mg tablet

Pill Cutter

Sodium Chloride (Humist) nasal spray

MISCELLANEOUS EYE PREPARATIONS

Artificial Tears

Bacitracin 500u/gm oint

Blephamide susp

Celluvisc drops

Cortisporin Susp

Dorzolamide.Timolol (Cosopt) opth drops 5ml

Erythromycin (Ilotycin) 5mg/gm oint

Fluorometholone (FML) 0.1% oint & susp

Gentamycin (Garamycin) 0.3% Sol & Oint 

Hydroxypropylmethylcellulose (Genteal)

Ketorolac (Acular) 0.5% 5ml 

Lacrilube (gen eq) Oint

Maxitrol Oint & Susp

Metimyd Suspension and Oint 

Moxifloxacin HCL (Vigamox) 0.5% Soln 3ml

Neosporin Soln

Naphazoline (Vasacon A eq)

Olopatadine HCL (Patanol) 0.1% Soln

Polytrim (gen eq) soln 

Prednisolone Acetate (Pred Forte) 1% susp 

Refresh Soln

Rimexolone (Vexol) 10mg/ml susp 5ml

Sulfacetamide 10% soln

Tobramycin/Dexamethasone (Tobradex) sol

MUSCLE RELAXANTS

Baclofen (Lioresal) 10mg tablet

Cyclobenzaprine (Flexeril) 10mg tablet

Dantrolene (Dantrium) 25mg capsule

*Diazepam (Valium) 2; 5; & 10mg tablet

Methocarbamol (Robaxin) 500mg tablet


Orphenadrine (Norflex) 100mg tablet

Tizanidine HCL (Zanaflex) 4mg tablet

NARCOLEPSY/ADHD AGENTS

**Mixed Salt Amphetamines (Adderall) 5 & 10mg tablet

**Mixed Salt Amphetamines (Adderall XR) 5;10; 20; 25; 30

**Detroamphetamine (Dexedrine) 5 tablet

** Detroamphetamine (Dexedrine) 5, 10 15mg SR cap

** Methylphenidate (Ritalin) 5 & 10 mg tablet

**Methylphenidate ER (Concerta)18, 27, 36, 54 mg SR tab 

**Methylphenidate SR (Ritalin SR) 20mg tablet

*Modafinil (Provigil) 100mg & 200mg tablet

OSTEOPOROSIS

Alendronate (Fosamax) 10mg, 35mg&70mg tab

Raloxifene (Evista) 60mg tablet

Risedronate (Actonel) 5mg; 30; & 35mg tablet

Calcitonin (Miacalcin) 200iu/spray, nasal

POTASSIUM REPLACEMENT:

Potassium Chloride SR (KCL) 10mEq tablet

Potassium Chloride SR (KDur) 20mEq tablet

Potassium Chloride SR (Slow-K) 8mEq tablet

Potassium Chloride 10% (20meq/15ml) liquid

PSYCHOTHERAPEUTIC AGENTS:

Chlorpromazine (Thorazine) 25, 50, & 100mg

Fluphenazine (Prolixin) 1, 5, & 10mg tablet

Haloperidol (Haldol) 0.05, 1, 2, & 5mg tablet

Lithium Carbonate 300mg cap, & 300mg, 450mg SR tablet

Molindone (Moban) 10, 25, & 100mg tablet

Olanzapine (Zyprexa) 2.5mg,5mg 7.5 10 & 15mg tablet

Perphenazine (Trilafon) 4, 8, & 16mg tablet

Quetiapine (Seroquel) 25mg, 100mg, 200mg tab

Risperidone (Risperdal) 0.25; 0.5; 1, 2, 3, 4mg tablet

Thioridazine (Mellaril) 10, 25, 50, & 100mg tab& 30mg/ml conc
Thiothixene (Navane) 1, 2, 5, 10 & 20 mg cap&5mg/ml conc
Trifluoperazine (Stelazine) 1, 2, 5, & 10mg tab &10mg/ml conc
Ziprasidone (Geodon) 20; 60; & 80mg capsule

ANTIANXIETY:

*Alprazolam (Xanax) 0.25, .5, & 1mg tablet

Buspirone (Buspar) 10mg 15mg tablet

*Clorazepate (Tranxene) 3.75mg tablet
ANTIDEPRESSANTS:

Amitriptyline (Elavil) 10, 25, 75, 100, & 150mg

Bupropion (Wellbutrin SR) 100 & 150mg tablet

Citalopram (Celexa) 20 & 40mg tablet

Clomipramine (Anafranil) 25, 50, & 75mg cap

Desipramine (Norpramin) 10, 25, 50, 75, & 100mg

Doxepin (Sinequan) 10, 25, 75, 100, & 150mg

Escitalopram (Lexapro) 10mg & 20mg tablets

Fluoxetine (Prozac)10, 20mg capsule

Imipramine (Tofranil) 10, 25, & 50mg tablet

Loxapine (Loxitane) 25 & 50mg capsule

Maprotiline (Ludiomil) 25 & 50mg tablet

Mirtazapine (Remeron) 15mg 30mg & 45mg tablet

Nefazodone (Serzone) 100, 150 & 200mg tablet

Nortriptyline (Pamelor) 10, 25, 50, & 75mg cap

Paroxetine (Paxil) 20mg & 30mg tablet

Phenelzine (Nardil) 15mg tablet

Protriptyline (Vivactil) 10mg capsule

Sertraline (Zoloft) 50 &100mg tablet

Trazadone (Desyrel) 50 & 150mg tablet

Venlafaxine (Effexor) 25mg 37.5mg & 75mg tablet

Venlafaxine (Effexor XR) 37.5mg, 75mg, 150mg capsule

RESPIRATORY INHALANT PRODUCTS

Aerochamber, small; medium mask; & with mouthpiece

Inspirease kit (w/mouthpiece) & 3 bags

NASAL:

Cromolyn (Nasalcrom)

Fluticasone (Flonase)

Ipratropium Bromide (Atrovent) 0.03% & 0.06%

Mometasone (Nasonex)

ORALS:

Advair Diskus Inhaler 100/50, 250/50, & 500/50 mcg

Albuterol Metered Dose Inhaler

Albuterol inhalant solution 0.5%

Albuterol/Ipratropium (Combivent)134-18mcg Inh

Beclomethasone (Vanceril) MDI 

Budesonide (Pulmicort) 0.25mg, 0.5mg respule

Broncho Saline inhalant solution 0.9%

Cromolyn (Intal) MDI

Flunisolide (Aerobid) MDI

Fluticasone (Flovent) 44, 110, & 220mcg/spray

Ipratropium Bromide (Atrovent)

Levalbuterol (Xopenex) ).63mg & 1.25mg Inh Soln

Nedocromil (Tilade) MDI

Pirbuterol (Maxair Autohaler)

Triamcinolone (Azmacort) MDI

SEDATIVES:

**Estazolam (Prosom) 1 & 2mg tablet

**Zolpidem (Ambien) 5 & 10mg tablet

THYROID PREPARATIONS:

Synthroid 0.05, 0.112, 0.15, 0.025, 0.088, 0.2, 0.125,

0.1, 0.3, 0.175, 0.075 mg tablet

Liothyronine (Ctyomel) 0.025mg tablet

TOPICAL PREPARATIONS

ANTIFUNGALS/ANTIBIOTICS:

Bacitracin ointment 15gm

Ciclopirox (Penlac) Nail Lacquer 8% 6.6ml

Clotrimazole (Mycelex) 1% cream & solution

Clotrimazole/Betamethasone (Lotrisone) cream 45gm

Econazole (Spectazole) 1% cream, 30gm

Ketoconazole (Nizoral) 2% cream & shampoo

Metronidazole (Metrogel) 0.75% gel 30gm tube

Mupirocin (Bactroban) 2% cream & ointment

Nystatin (Mycostatin) 100,000U/gm cream & ointment

Terbinafine (Lamisil) 0.1% cream 15gm

STERIOD CREAMS:

Betamethasone Dipropionate 0.05% (Diprosone) 15gm

Clobetasol (Temovate) 0.05% cream 30gm

Desonide (Tridesilon) 0.05% 15gm

Fluocinonide (Lidex) 0.05% cream, & Lidex E cream

Hydrocortisone 1% 30gm

Hydrocortisone (Hytone) 2.5% 60gm

Mometasone furoate (Elocon) 0.1% cream 15gm & 45gm

Triamcinolone (Kenalog) 0.1% cream 15gm
OINTMENTS:

Clobetasol (Temovate) oint 0.05% 30gm

Fluocinonide (Lidex) 0.05% 15gm & 60gm

Halcinonide (Halog) 0.1% 60gm

Hydrocortisone 1% 30gm

Hydrocortisone (Hytone)2.5% 60gm

Triamcinolone (Kenalog) 0.1% 15gm

LOTIONS:

Hydrocortisone 1% 120ml

Hydrocortisone/Pramaxine (Pramasone) 30ml

Triamcinolone (Kenalog) 0.1% 60ml

OTHER TOPICAL PREPARATIONS:

Ammonium Lactate (Lac-Hydrin) 12% Lotion

Aquaphor ointment

Becaplermin (Regranex) 0.01% gel 15gm

Calcipotriene (Dovonex) 0.005% cream & oint 30gm

Capsaicin (Trixaicin) 0.025% cream 45gm

Clobetasol (Temovate) 0.05% solution & gel

Eucerin cream 120gm & 454gm

Fluocinolone (Capex) 0.01% 120ml shampoo

Fluocinolone (Synalar) 0.01% 20ml soln
Fluocinonide (Lidex) 0.05% gel 15gm

Fluocinonide/Hydroquinone/Tretinoin(Tri-Luma)

Permethrin (Elimite) 5% cream 60gm

Permethrin (Nix) 1% rinse 60ml

Pimecrolimus (Elidel) 1% cream

Podofilox (Condylox) 0.5% soln

Salicylic Acid (Occlusal HP) 17% 10ml

Salicylic Acid (Mediplast) 40% plaster

Salicylic Acid patch, 6mm & 12mm

Sarna lotion

Tarsum Shampoo

Ultra-Mide (Urea) 25% lotion 240ml

VAGINAL PREPARATIONS

Clindamycin 2% vaginal cream

Clotrimazole (Mycelex-G) 1 % vaginal cream

Metronidazole (Metrogel) 0.75% vaginal gel

Nystatin (Mycostatin) vaginal tablet

Terconazole (Terazol 3) vaginal supp & cream

Terconazole (Terazol 7) vaginal cream

VITAMINS, MINERALS & ELECTROLYTES

Calcium Acetate (Phoslo) 667mg tablet

Calcitriol (Rocaltrol) 0.25mcg capsule

Cyanocobalamin (B12) 1000mcg/ml injection

Ferrous Sulfate 325mg tablet

Magnesium Gluconate 500mg tablet

Materna (for women age 45 and under only)

Multivitamins tablet

Pyridoxine (Vitamin B6) 50mg tablet

Vicon Forte capsule

